
Video Instruction: bit.ly/nlrbuild

T A K E  R A C I N G  T O  T H E  N E X T  L E V E L

INSTRUCTION MANUAL



2

support@nextlevelracing.comYOUR 
SIM RACING  
JOURNEY 
STARTS 
HERE
We know you’re eager to start racing! Take your time with the 
instructions and follow this guide to assemble your product. 
You’ll be setting yourself up for success by following the 
instruction booklet to fully optimize your product.

ASSEMBLY 
VIDEO

bit.ly/nlrbuild

FOLLOW
US

@nextlevelracingOfficial

@next_level_racing

@nextlvlracing

Next Level Racing

support@nextlevelracing.com



3

Video Instruction: bit.ly/nlrbuild

T A K E  R A C I N G 
T O  T H E  N E X T  L E V E L

N E X T L E V E L R A C I N G . C O M



4

support@nextlevelracing.com

WARNING & ASSEMBLY TIPS
•	 Please do not use power tools for assembly as over tightening can damage your frame.
•	 Do not force parts together.
•	 Avoid cross threading threaded items.
•	 Ensure all assembly fittings are properly tightened during assembly and periodically thereafter for safety and 

stability.
•	 If in doubt consult the installation video (see QR code below or contact us at support@nextlevelracing.com).
•	 Take extra care when adjusting height of Wheel Stand. Suggest doing so with two people to avoid damage or injury.
•	 Do not use the seating if any part is broken, torn, or missing. Only use spare parts approved by the manufacturer.
•	 Victory is rated for Wheel Bases up to 10Nm.

PRE-RACE
CHECKS

WARNING
CHOKING HAZARD - Small parts not for children under 3 years 
or any individuals who have a tendency to place inedible objects 
in their mouths.

If you require any support with 
your product please contact our friendly team at: 
support@nextlevelracing.com

ASSEMBLY 
VIDEO

bit.ly/nlrbuild



5

Video Instruction: bit.ly/nlrbuild

NOTE: Some Items Come with Rust Resistant Coating 

IN THE
BOX: FRAME

1 x FRONT FRAME AND PEDAL PLATE 1 x WHEEL PLATE

4 x LEVELING FEET

1 x SHIFTER PLATE

14 x M8 20mm WASHERS

1 x SHIFTER PLATE BRACKET

*NOT TO SCALE

2 x M8 FLANGE NUTS14 x M8 20mm SOCKET HEAD BOLTS

1 x 5mm ALLEN KEY (for M6 Bolts) 
1 x 6mm ALLEN KEY (for M8 Bolts)1 x 13mm WRENCH 12 x M6 13mm WASHERS

ELECTRONICS HARDWARE

12 x M6 16mm SOCKET HEAD BOLTS

ELECTRONICS HARDWARE

4 x ( 10mm x 220mm) CABLE MGMT STRIP
2 X (10mm x 380mm) CABLE MGMT STRIP



6

support@nextlevelracing.com

NOTE: Some Items Come with Rust Resistant Coating 

IN THE
BOX: SEAT

1 x SHIFTER FRAME BRACKET1 x SEAT 1 x  M8 50mm SOCKET HEAD BOLT 2 x LEVELING FEET

14 x M8 20mm WASHERS

*NOT TO SCALE

5 x M8 FLANGE NUT 4 x M8 SQUARE NECK BOLT 2 x PINS

1 x LEFT SEAT FRAME 1 x RIGHT SEAT FRAME 13 x M8 20mm SOCKET HEAD BOLTS



7

Video Instruction: bit.ly/nlrbuild

MOUNTING LOCATIONS 
WHEEL PLATE 

PRODUCT LEGEND: 

*NOT TO SCALE*

MOZA R3 / R5 / R9

Logitech G25 / G27 / G29 / G920 / G923 

Thrustmaster T500 RS / TGT / TSPC / TX 

Thrustmaster T818

Fanatec Grand Turismo DD Pro / CSL DD 

Cammus C5 

Simagic Alpha Mini



PARTS:
•   •   1 x Front Frame and Pedal Plate

•   •   6 x M8 20mm Socket Head Bolts
•   •   6 x M8 Washers

PARTS:

•   •   4 x Leveling Feet

PARTS:
•   •   1 x Wheel Plate

•   •   4 x M8 20mm Socket Head Bolts
•   •   4 x M8 Washers  
•   •   2 x M8 Flange Nuts 

8

support@nextlevelracing.com

A) Place Wheel Plate onto Support Plate so the mounting holes align.
B) Secure in place using M8 20mm Bolts, Washers and Flange Nuts.   

02 Lay Front Frame on side. Install Leveling Feet into the positions on bottom of Frame. Recommended to 
lay down on carpet or packaging to protect floors.

01 A) Unfold Front Frame into upright position.
B) Secure in place with M8 20mm Bolts and Washers.

03

B)

B)

A)

A)

Repeat 
on Other 

Side

Make 
sure nuts 

are in
place!



PARTS:
•   •   1 x Left and Right Seat Frame

•   •   1 x M8 20mm Socket Head Bolts
•   •   1 x M8 50mm Socket Head Bolts
•   •   2 x M8 Washers
•   •   1 x M8 Flange Nut

PARTS:

•   •   2 x Leveling Feet

PARTS:
•   •   8 x M8 20mm Socket Head Bolts

•   •   8 x M8 Washers

9

Video Instruction: bit.ly/nlrbuild

A) Slot the Seat Frame Assembly onto the Front Frame Assembly so the mounting holes align.
B) Secure in place using M8 20mm Bolts, and Washers. 

05 Lay Seat Frame on side. Install Leveling Feet into the positions on bottom of Frame. Recommended to 
lay down on carpet or packaging to protect floors.

04 A) Slot the Right Seat Frame onto the Left Seat Frame so that the mounting holes align.
B) Secure in place with M8 Bolts, Washers and Flange Nut.

06

B)

B)

A)

A)

Make 
sure nuts 

are in
place!

Repeat 
on Other 

Side



PARTS:
•   •   2 x Pins

PARTS:

PARTS:
•   •   1 x Seat

09 A) Refold the velcro flaps.
B) Twist the Seat Slider Lever and slide the seat rails forward all the way. 

08 A) Align the Pins with the Seat mounting tubes.
B) Insert the Pins and rotate to lock the unfolded seat in place. 

A) Unfold seat and lay upside down.
B) Open velcro flaps on the back of the seat.07

10

support@nextlevelracing.com

A)

A)

A)

B)

B)

B)



PARTS AND TOOLS:
•   •   1 x 13mm Wrench

•   •   2 x M8 Square Neck Bolt
•   •   2 x M8 Flange Nuts

PARTS AND TOOLS:
•   •   1 x 13mm Wrench

•   •   2 x M8 Square Neck Bolt
•   •   2 x M8 Flange Nuts

PARTS:
•   •   1 x Shifter Frame Bracket

•   •   4 x M8 20mm Socket Head Bolts
•   •   4 x M8 Washers

A) Align the Shifter Frame Bracket mounting holes on the Cockpit Frame. 
B) Secure in place with M8 20mm Bolts and Washers.

11 A) Lift the Seat Slider Lever and slide the Seat all the way forward to access the rear mounting holes.
B) Secure with M8 Square Neck Bolts and tighten the Flange Nuts using the Wrench.

10 A) Align the front Seat Slider Mounting Holes on the cockpit Frame.
B) Secure with M8 Square Neck Bolts and tighten the Flange Nuts using the Wrench.

12

11

Video Instruction: bit.ly/nlrbuild

A)

A)

A)

B)

B)

B)

NOTE: Use Wrench to tighten Flange Nuts.

NOTE: Shifter Plate can also be mounted on left or right 
hand side of Seat Frame, depending on preference.

Repeat 
on Other 

Side

Repeat 
on Other 

Side



TOOLS NEEDED
•   •   6mm Allen Key

TOOLS NEEDED:
• • 6mm Allen Key

PARTS:
•   •   1 x Shifter Plate

• • 1 x Shifter Plate Bracket

•   •   4 x 20mm Socket Head Bolts 
•   •   4 x M8 Washers

14

13 A) Mount Shifter Plate Bracket to Seat Frame using M8 20mm Socket Head Bolts and Washers.
B) Mount Shifter Plate to Support Bracket using M8 20mm Socket Head Bolts and Washers.

15

A) Adjust Pedal Plate angle by removing above Bolts, tilt plate to adjust angle. Replace Bolts. 
B) Adjust Pedal Plate position by removing above Bolts, move plate to new position. Replace Bolts.

Loosen Bolts for minor adjustments using 6mm Allen key. For larger adjustments move Bolts to one of 
the other Bolt positions (circled). 

12

support@nextlevelracing.com

A) B)

PEDAL PLATE ADJUSTMENT

HEIGHT ADJUSTMENT

WARNING: Recommend to perform height adjustments 
with two people to avoid injury or damage.

A) B)



TOOLS NEEDED:
• • 6mm Allen Key

• • 13mm Wrench (for M8 Flange Nuts)

16

PARTS:
•   •   1 x Shifter Plate

• • 1 x Shifter Plate Bracket

•   •   4 x 20mm Socket Head Bolts 
•   •   4 x M8 Washers

Loosen above Bolts with provided 6mm Allen Key and 13mm Wrench, adjust Wheel Plate to desired 
angle. Retighten Bolts with provided tools.

13

Video Instruction: bit.ly/nlrbuild

A) (SKIP STEP 13) Mount Shifter Plate Bracket to Wheel Plate using M8 20mm Socket Head Bolts and M8 Washers.
B) Mount Shifter Plate to Support Bracket using M8 20mm Socket Head Bolts and M8 Washers.17

A) B)

NOTES

If you require further support with your product please  
contact our friendly team at: support@nextlevelracing.com

WHEEL PLATE ADJUSTMENT

NOTE: Shifter Plate can also be mounted on left or right 
hand side of Wheel Plate, depending on preference.ALTERNATE SHIFTER INSTALLATION



WARNING
Please do not use power tools for assembly as over tightening can damage your frame.

Do not force parts together.

Avoid cross threading threaded items.

If in doubt consult the installation video (see QR code below or contact us at support@nextlevelracing.com).

Take extra care when adjusting height of Wheel Stand. Suggest doing so with two people to avoid damage or 
injury.

Victory is rated for Wheel Bases up to 10Nm.

14

support@nextlevelracing.com

ASSISTANCE
ASSEMBLY 

VIDEO

bit.ly/nlrbuild

If you require further support with your product please  
contact our friendly team at: support@nextlevelracing.com



FR
Manuel d’instructions de Victory

Nous savons que vous avez hâte de commencer à courir ! Prenez votre temps avec les instructions et suivez ce guide pour assembler votre produit. Vous vous préparerez au succès en 
suivant le livret d’instructions pour optimiser pleinement votre produit.

CONTRÔLES AVANT LA COURSE

AVERTISSEMENT
• Veuillez ne pas utiliser d’outils électriques pour l’assemblage car un serrage excessif peut endommager votre cadre.
• Ne forcez pas pour assembler les pièces.
• Évitez de croiser les filetages des éléments filetés.
• Assurez-vous que tous les accessoires d’assemblage sont correctement serrés pendant l’assemblage et périodiquement par la suite pour des raisons de sécurité et de stabilité.
• En cas de doute, consultez la vidéo d’installation (voir code QR ci-dessous ou contactez-nous à support@nextlevelracing.com).
• Soyez particulièrement prudent lors du réglage de la hauteur du support de roue. Il est conseillé de le faire à deux pour éviter tout dommage ou blessure.
• N’utilisez pas le siège si une pièce est cassée, déchirée ou manquante. Utilisez uniquement des pièces de rechange approuvées par le fabricant.
• Victory est évalué pour des empattements allant jusqu’à 10 Nm.

Si vous avez besoin d’assistance concernant votre produit, veuillez contacter notre sympathique équipe à l’adresse suivante : support@nextlevelracing.com

AVERTISSEMENT RISQUE D’ÉTOUFFEMENT
Petites pièces déconseillées aux enfants de moins de 3 ans ou aux personnes ayant tendance à mettre des objets non comestibles dans leur bouche.

COMMENCER

01 – Reportez-vous à l’image. A) Dépliez le cadre avant en position verticale. B) Fixez-le en place avec des boulons et des rondelles M8 de 20 mm.
02 – Reportez-vous à l’image. Posez le cadre avant sur le côté. Installez les pieds de nivellement dans les positions situées au bas du cadre. Il est recommandé de le poser sur un tapis ou 
un emballage pour protéger les sols.
03 – Reportez-vous à l’image. A) Placez la plaque de roue sur la plaque de support de manière à ce que les trous de montage soient alignés. B) Fixez en place à l’aide de boulons M8 de 20 
mm, de rondelles et d’écrous à bride.
04 – Reportez-vous à l’image. A) Insérez le cadre du siège droit sur le cadre du siège gauche de manière à ce que les trous de montage soient alignés. B) Fixez en place avec des boulons 
M8, des rondelles et un écrou à bride.
05 – Reportez-vous à l’image. Posez le cadre du siège sur le côté. Installez les pieds de nivellement dans les positions situées sous le cadre. Il est recommandé de le poser sur un tapis ou 
un emballage pour protéger les sols.
06 – Reportez-vous à l’image. A) Insérez l’ensemble du cadre du siège sur l’ensemble du cadre avant de manière à ce que les trous de montage soient alignés. B) Fixez-le en place à l’aide 
de boulons M8 de 20 mm et de rondelles.
07 – Voir l’image. A) Dépliez le siège et posez-le à l’envers. B) Ouvrez les rabats velcro à l’arrière du siège.
08 – Reportez-vous à l’image. A) Alignez les broches avec les tubes de montage du siège. B) Insérez les broches et faites-les pivoter pour verrouiller le siège déplié en place.
09 – Reportez-vous à l’image. A) Repliez les rabats velcro. B) Tournez le levier de coulissement du siège et faites glisser les rails du siège vers l’avant jusqu’au bout.
10 – Reportez-vous à l’image. A) Alignez les trous de montage du curseur de siège avant sur le cadre du cockpit. B) Fixez avec des boulons à collet carré M8 et serrez les écrous à bride à 
l’aide de la clé.
11 – Reportez-vous à l’image. A) Soulevez le levier coulissant du siège et faites glisser le siège complètement vers l’avant pour accéder aux trous de montage arrière. B) Fixez avec des 
boulons à collet carré M8 et serrez les écrous à bride à l’aide de la clé.
12 – Reportez-vous à l’image. A) Alignez les trous de montage du support du cadre de levier de vitesses sur le cadre du cockpit. B) Fixez-les en place avec des boulons et des rondelles M8 
de 20 mm.
113 – Reportez-vous à l’image. A) Montez le support de la plaque de changement de vitesse sur le cadre du siège à l’aide de boulons à tête creuse M8 de 20 mm et de rondelles. B) Montez 
la plaque de changement de vitesse sur le support à l’aide de boulons à tête creuse M8 de 20 mm et de rondelles.
14 – Reportez-vous à l’image. A) Réglez l’angle de la plaque de pédale en retirant les boulons ci-dessus, inclinez la plaque pour régler l’angle. Remettez les boulons en place. B) Réglez la 
position de la plaque de pédale en retirant les boulons ci-dessus, déplacez la plaque vers une nouvelle position. Remettez les boulons en place.
15 – Reportez-vous à l’image. Desserrez les boulons pour des ajustements mineurs à l’aide d’une clé Allen de 6 mm. Pour des ajustements plus importants, déplacez les boulons vers l’une 
des autres positions de boulon (encerclée).
16 – Reportez-vous à l’image. Desserrez les boulons ci-dessus à l’aide de la clé Allen de 6 mm et de la clé de 13 mm fournies, puis ajustez la plaque de roue à l’angle souhaité. Resserrez les 
boulons à l’aide des outils fournis.
17 – Reportez-vous à l’image. A) (SAUTEZ L’ÉTAPE 13) Montez le support de la plaque de changement de vitesse sur la plaque de roue à l’aide de boulons à tête creuse M8 de 20 mm et de 
rondelles M8. B) Montez la plaque de changement de vitesse sur le support à l’aide de boulons à tête creuse M8 de 20 mm et de rondelles M8.

AVERTISSEMENT
• Veuillez ne pas utiliser d’outils électriques pour l’assemblage car un serrage excessif peut endommager votre cadre.
• Ne forcez pas pour assembler les pièces.
• Évitez de croiser les filetages des éléments filetés.
• Assurez-vous que tous les accessoires d’assemblage sont correctement serrés pendant l’assemblage et périodiquement par la suite pour des raisons de sécurité et de stabilité.
• En cas de doute, consultez la vidéo d’installation (voir code QR ci-dessous ou contactez-nous à support@nextlevelracing.com).
• Soyez particulièrement prudent lors du réglage de la hauteur du support de roue. Il est conseillé de le faire à deux pour éviter tout dommage ou blessure.
• N’utilisez pas le siège si une pièce est cassée, déchirée ou manquante. Utilisez uniquement des pièces de rechange approuvées par le fabricant.
• Victory est évalué pour des empattements allant jusqu’à 10 Nm.

15

Video Instruction: bit.ly/nlrbuild



NL

Victory-instructiehandleiding

We weten dat je staat te popelen om te beginnen met racen! Neem de tijd om de instructies te lezen en volg deze gids om je product te monteren. Je zult jezelf op succes voorbereiden 
door het instructieboekje te volgen om je product volledig te optimaliseren.

CONTROLES VOOR DE RACE

WAARSCHUWING
• Gebruik geen elektrisch gereedschap voor de montage, want te vast aandraaien kan het frame beschadigen.
• Forceer de onderdelen niet in elkaar.
• Zorg ervoor dat u geen voorwerpen met schroefdraad kruislings inrijgt.
• Zorg ervoor dat alle montageonderdelen tijdens de montage en daarna periodiek goed zijn vastgedraaid voor de veiligheid en stabiliteit.
• Raadpleeg bij twijfel de installatievideo (zie onderstaande QR-code of neem contact met ons op via support@nextlevelracing.com).
• Wees extra voorzichtig bij het aanpassen van de hoogte van de Wheel Stand. Doe dit met twee personen om schade of letsel te voorkomen.
• Gebruik de zitting niet als een onderdeel kapot, gescheurd of ontbrekend is. Gebruik alleen reserveonderdelen die door de fabrikant zijn goedgekeurd.
• Victory is geschikt voor wielbases tot 10 Nm.

Als u ondersteuning nodig heeft met uw product, neem dan contact op met ons vriendelijke team via: support@nextlevelracing.com

WAARSCHUWING VERSTIKKINGSGEVAAR
Kleine onderdelen zijn niet geschikt voor kinderen jonger dan 3 jaar en personen die de neiging hebben oneetbare voorwerpen in hun mond te stoppen.

BEGIN

01 – Zie afbeelding. A) Vouw het voorste frame uit tot het rechtop staat. B) Bevestig het op zijn plaats met M8 20mm bouten en ringen.
02 – Zie afbeelding. Leg het voorste frame op de zijkant. Installeer de stelvoeten in de posities aan de onderkant van het frame. Aanbevolen om op tapijt of verpakking te leggen om 
vloeren te beschermen.
03 – Zie afbeelding. A) Plaats de wielplaat op de steunplaat zodat de montagegaten uitgelijnd zijn. B) Bevestig op zijn plaats met M8 20mm bouten, ringen en flensmoeren.
04 – Zie afbeelding. A) Schuif het rechter stoelframe op het linker stoelframe zodat de montagegaten uitgelijnd zijn. B) Bevestig op zijn plaats met M8-bouten, ringen en flensmoer.
05 – Zie afbeelding. Leg het zitframe op de zijkant. Installeer de stelvoetjes op de posities aan de onderkant van het frame. Aanbevolen om het op tapijt of verpakking te leggen om de 
vloer te beschermen.
06 – Zie afbeelding. A) Schuif de zittingframe-assemblage op de voorste frame-assemblage zodat de montagegaten uitgelijnd zijn. B) Bevestig op zijn plaats met M8 20mm bouten en 
ringen.
07 – Zie afbeelding. A) Vouw de stoel uit en leg hem ondersteboven neer. B) Open de klittenbandflappen aan de achterkant van de stoel.
08 – Zie afbeelding. A) Lijn de pennen uit met de bevestigingsbuizen van de stoel. B) Plaats de pennen en draai ze om de uitgeklapte stoel op zijn plaats te vergrendelen.
09 – Zie afbeelding. A) Vouw de klittenbandflappen terug. B) Draai de stoelschuifhendel en schuif de stoelrails helemaal naar voren.
10 – Zie afbeelding. A) Lijn de voorste stoelslider-montagegaten uit op het cockpitframe. B) Bevestig met M8 vierkante nekbouten en draai de flensmoeren vast met de sleutel.
11 – Zie afbeelding. A) Til de stoelschuifhendel op en schuif de stoel helemaal naar voren om toegang te krijgen tot de achterste montagegaten. B) Bevestig met M8 vierkante nekbouten en 
draai de flensmoeren vast met de sleutel.
12 – Zie afbeelding. A) Lijn de montagegaten van het Shifter Frame Backet uit op het Cockpit Frame. B) Bevestig op zijn plaats met M8 20mm bouten en ringen.
13 – Zie afbeelding. A) Monteer de schakelplaatbeugel aan het stoelframe met behulp van M8 20 mm inbusbouten en ringen. B) Monteer de schakelplaat aan de steunbeugel met behulp 
van M8 20 mm inbusbouten en ringen.
14 – Zie afbeelding. A) Pas de hoek van de pedaalplaat aan door de bovenstaande bouten te verwijderen, kantel de plaat om de hoek aan te passen. Vervang de bouten. B) Pas de positie 
van de pedaalplaat aan door de bovenstaande bouten te verwijderen, verplaats de plaat naar de nieuwe positie. Vervang de bouten.
15 – Raadpleeg de afbeelding. Draai de bouten los voor kleine aanpassingen met een 6 mm inbussleutel. Voor grotere aanpassingen verplaatst u de bouten naar een van de andere 
boutposities (omcirkeld).
16 – Zie afbeelding. Maak de bovenstaande bouten los met de meegeleverde 6 mm inbussleutel en 13 mm sleutel, stel de wielplaat in op de gewenste hoek. Draai de bouten weer vast met 
het meegeleverde gereedschap.
17 – Raadpleeg de afbeelding. A) (SLA STAP 13 OVER) Monteer de schakelplaatbeugel op de wielplaat met behulp van M8 20 mm inbusbouten en M8 ringen. B) Monteer de schakelplaat op 
de steunbeugel met behulp van M8 20 mm inbusbouten en M8 ringen.

WAARSCHUWING
• Gebruik geen elektrisch gereedschap voor de montage, want te vast aandraaien kan het frame beschadigen.
• Forceer de onderdelen niet in elkaar.
• Zorg ervoor dat u geen voorwerpen met schroefdraad kruislings inrijgt.
• Zorg ervoor dat alle montageonderdelen tijdens de montage en daarna periodiek goed zijn vastgedraaid voor de veiligheid en stabiliteit.
• Raadpleeg bij twijfel de installatievideo (zie onderstaande QR-code of neem contact met ons op via support@nextlevelracing.com).
• Wees extra voorzichtig bij het aanpassen van de hoogte van de Wheel Stand. Doe dit met twee personen om schade of letsel te voorkomen.
• Gebruik de zitting niet als een onderdeel kapot, gescheurd of ontbrekend is. Gebruik alleen reserveonderdelen die door de fabrikant zijn goedgekeurd.
• Victory is geschikt voor wielbases tot 10 Nm.

16

support@nextlevelracing.com



IT

Manuale di istruzioni Victory

Sappiamo che non vedi l’ora di iniziare a gareggiare! Prenditi il tuo tempo con le istruzioni e segui questa guida per assemblare il tuo prodotto. Ti preparerai al successo seguendo il libretto 
di istruzioni per ottimizzare completamente il tuo prodotto.

CONTROLLI PRE-GARA

AVVERTIMENTO
• Non utilizzare utensili elettrici per il montaggio poiché un serraggio eccessivo può danneggiare il telaio.
• Non forzare le parti insieme.
• Evitare di infilare in modo incrociato elementi filettati.
• Assicurarsi che tutti i raccordi di montaggio siano serrati correttamente durante il montaggio e periodicamente in seguito per motivi di sicurezza e stabilità.
• In caso di dubbi, consultare il video di installazione (vedere il codice QR qui sotto o contattarci all’indirizzo support@nextlevelracing.com).
• Prestare particolare attenzione quando si regola l’altezza del cavalletto per ruote. Si consiglia di farlo in due persone per evitare danni o lesioni.
• Non utilizzare il sedile se una qualsiasi parte è rotta, strappata o mancante. Utilizzare solo pezzi di ricambio approvati dal produttore.
• Victory è classificato per passi fino a 10 Nm.

Se hai bisogno di supporto con il tuo prodotto, contatta il nostro cordiale team all’indirizzo: support@nextlevelracing.com

ATTENZIONE PERICOLO DI SOFFOCAMENTO
Parti di piccole dimensioni non adatte ai bambini di età inferiore ai 3 anni o a persone che hanno la tendenza a mettersi in bocca oggetti non commestibili.

INIZIO

01 – Fare riferimento all’immagine. A) Aprire il telaio anteriore in posizione verticale. B) Fissare in posizione con bulloni M8 da 20 mm e rondelle.
02 – Fare riferimento all’immagine. Appoggiare il telaio anteriore su un lato. Installare i piedini di livellamento nelle posizioni sul fondo del telaio. Si consiglia di appoggiarlo su un tappeto o 
un imballaggio per proteggere i pavimenti.
03 – Fare riferimento all’immagine. A) Posizionare la piastra della ruota sulla piastra di supporto in modo che i fori di montaggio siano allineati. B) Fissare in posizione utilizzando bulloni M8 
da 20 mm, rondelle e dadi flangiati.
04 – Fare riferimento all’immagine. A) Inserire il telaio del sedile destro sul telaio del sedile sinistro in modo che i fori di montaggio siano allineati. B) Fissare in posizione con bulloni M8, 
rondelle e dado flangiato.
05 – Fare riferimento all’immagine. Appoggiare il telaio del sedile su un lato. Installare i piedini di livellamento nelle posizioni sul fondo del telaio. Si consiglia di appoggiarlo su un tappeto o 
un imballaggio per proteggere i pavimenti.
06 – Fare riferimento all’immagine. A) Inserire il gruppo telaio del sedile nel gruppo telaio anteriore in modo che i fori di montaggio siano allineati. B) Fissare in posizione utilizzando bulloni 
M8 da 20 mm e rondelle.
07 – Fare riferimento all’immagine. A) Aprire il sedile e sdraiarlo capovolto. B) Aprire le alette in velcro sul retro del sedile.
08 – Fare riferimento all’immagine. A) Allineare i perni con i tubi di montaggio del sedile. B) Inserire i perni e ruotare per bloccare il sedile aperto in posizione.
09 – Fare riferimento all’immagine. A) Ripiegare le alette in velcro. B) Ruotare la leva scorrevole del sedile e far scorrere le guide del sedile completamente in avanti.
10 – Fare riferimento all’immagine. A) Allineare i fori di montaggio del cursore del sedile anteriore sul telaio della cabina di guida. B) Fissare con bulloni a collo quadrato M8 e serrare i dadi 
flangiati utilizzando la chiave.
11 – Fare riferimento all’immagine. A) Sollevare la leva scorrevole del sedile e far scorrere il sedile completamente in avanti per accedere ai fori di montaggio posteriori. B) Fissare con bulloni 
a collo quadrato M8 e serrare i dadi flangiati utilizzando la chiave.
12 – Fare riferimento all’immagine. A) Allineare i fori di montaggio del Shifter Frame Backet sul Cockpit Frame. B) Fissare in posizione con bulloni M8 da 20 mm e rondelle.
13 – Fare riferimento all’immagine. A) Montare la staffa della piastra del cambio sul telaio del sedile utilizzando bulloni a testa esagonale M8 da 20 mm e rondelle. B) Montare la piastra del 
cambio sulla staffa di supporto utilizzando bulloni a testa esagonale M8 da 20 mm e rondelle.
14 – Fare riferimento all’immagine. A) Regolare l’angolazione della piastra del pedale rimuovendo i bulloni sopra, inclinare la piastra per regolare l’angolazione. Sostituire i bulloni. B) 
Regolare la posizione della piastra del pedale rimuovendo i bulloni sopra, spostare la piastra nella nuova posizione. Sostituire i bulloni.
15 – Fare riferimento all’immagine. Allentare i bulloni per piccole regolazioni utilizzando una chiave a brugola da 6 mm. Per regolazioni più grandi, spostare i bulloni in una delle altre 
posizioni dei bulloni (cerchiate).
16 – Fare riferimento all’immagine. Allentare i bulloni sopra con la chiave a brugola da 6 mm e la chiave inglese da 13 mm in dotazione, regolare la piastra della ruota all’angolazione 
desiderata. Serrare nuovamente i bulloni con gli strumenti in dotazione.
17 – Fare riferimento all’immagine. A) (SALTA IL PASSO 13) Montare la staffa della piastra del cambio sulla piastra della ruota utilizzando bulloni a testa esagonale M8 da 20 mm e rondelle 
M8. B) Montare la piastra del cambio sulla staffa di supporto utilizzando bulloni a testa esagonale M8 da 20 mm e rondelle M8.

AVVERTIMENTO
• Non utilizzare utensili elettrici per il montaggio poiché un serraggio eccessivo può danneggiare il telaio.
• Non forzare le parti insieme.
• Evitare di infilare in modo incrociato elementi filettati.
• Assicurarsi che tutti i raccordi di montaggio siano serrati correttamente durante il montaggio e periodicamente in seguito per motivi di sicurezza e stabilità.
• In caso di dubbi, consultare il video di installazione (vedere il codice QR qui sotto o contattarci all’indirizzo support@nextlevelracing.com).
• Prestare particolare attenzione quando si regola l’altezza del cavalletto per ruote. Si consiglia di farlo in due persone per evitare danni o lesioni.
• Non utilizzare il sedile se una qualsiasi parte è rotta, strappata o mancante. Utilizzare solo pezzi di ricambio approvati dal produttore.
• Victory è classificato per passi fino a 10 Nm.

17

Video Instruction: bit.ly/nlrbuild



ES

Manual de instrucciones de la victoria

Sabemos que estás ansioso por empezar a competir. Tómate tu tiempo con las instrucciones y sigue esta guía para ensamblar tu producto. Si sigues el folleto de instrucciones para optimizar al máximo tu 
producto, estarás listo para el éxito.

CONTROLES PREVIOS A LA CARRERA

ADVERTENCIA
• No utilice herramientas eléctricas para el montaje, ya que apretar demasiado puede dañar el marco.
• No fuerce las piezas para juntarlas.
• Evite enroscar elementos roscados de forma cruzada.
• Asegúrese de que todos los accesorios de montaje estén correctamente apretados durante el montaje y periódicamente después para mayor seguridad y estabilidad.
• En caso de duda consulte el vídeo de instalación (ver el código QR a continuación o contáctenos en support@nextlevelracing.com).
• Tenga mucho cuidado al ajustar la altura del soporte de ruedas. Se recomienda hacerlo entre dos personas para evitar daños o lesiones.
• No utilice el asiento si alguna pieza está rota, rasgada o falta. Utilice únicamente piezas de repuesto aprobadas por el fabricante.
• Victory está clasificado para distancias entre ejes de hasta 10 Nm.

Si necesita ayuda con su producto, comuníquese con nuestro amable equipo a: support@nextlevelracing.com

ADVERTENCIA PELIGRO DE ASFIXIA
Piezas pequeñas no aptas para niños menores de 3 años ni para personas que tengan tendencia a llevarse objetos no comestibles a la boca.

COMENZAR

01 – Consulte la imagen. A) Despliegue el marco frontal hasta colocarlo en posición vertical. B) Fíjelo en su lugar con pernos M8 de 20 mm y arandelas.
02 – Consulte la imagen. Coloque el marco frontal de lado. Instale los pies niveladores en las posiciones en la parte inferior del marco. Se recomienda colocarlo sobre una alfombra o un embalaje para proteger 
los pisos.
03 – Consulte la imagen. A) Coloque la placa de la rueda sobre la placa de soporte de modo que los orificios de montaje queden alineados. B) Fíjela en su lugar con pernos M8 de 20 mm, arandelas y tuercas con 
brida.
04 – Consulte la imagen. A) Coloque el marco del asiento derecho sobre el marco del asiento izquierdo de manera que los orificios de montaje queden alineados. B) Asegure en su lugar con pernos M8, 
arandelas y tuercas con brida.
05 – Consulte la imagen. Coloque el marco del asiento de costado. Instale los pies niveladores en las posiciones en la parte inferior del marco. Se recomienda colocarlo sobre una alfombra o un embalaje para 
proteger los pisos.
06 – Consulte la imagen. A) Coloque el conjunto del marco del asiento en el conjunto del marco delantero de manera que los orificios de montaje queden alineados. B) Fíjelo en su lugar con pernos M8 de 20 mm 
y arandelas.
07 – Ver imagen. A) Despliegue el asiento y colóquelo boca abajo. B) Abra las solapas de velcro en la parte posterior del asiento.
08 – Consulte la imagen. A) Alinee los pasadores con los tubos de montaje del asiento. B) Inserte los pasadores y gírelos para bloquear el asiento desplegado en su lugar.
09 – Consulte la imagen. A) Vuelva a doblar las solapas de velcro. B) Gire la palanca deslizante del asiento y deslice los rieles del asiento hacia adelante por completo.
10 – Consulte la imagen. A) Alinee los orificios de montaje del deslizador del asiento delantero en el marco de la cabina. B) Asegure con pernos de cuello cuadrado M8 y ajuste las tuercas de brida con la llave.
11 – Consulte la imagen. A) Levante la palanca deslizante del asiento y deslice el asiento completamente hacia adelante para acceder a los orificios de montaje traseros. B) Asegure con pernos de cuello cuadrado 
M8 y ajuste las tuercas de brida con la llave.
12 – Consulte la imagen. A) Alinee los orificios de montaje del soporte del marco de la palanca de cambios en el marco de la cabina. B) Fíjelo en su lugar con pernos M8 de 20 mm y arandelas.
13 – Consulte la imagen. A) Monte el soporte de la placa de cambios en el marco del asiento con pernos de cabeza hueca M8 de 20 mm y arandelas. B) Monte la placa de cambios en el soporte de apoyo con 
pernos de cabeza hueca M8 de 20 mm y arandelas.
14 – Consulte la imagen. A) Ajuste el ángulo de la placa del pedal quitando los pernos anteriores, incline la placa para ajustar el ángulo. Vuelva a colocar los pernos. B) Ajuste la posición de la placa del pedal 
quitando los pernos anteriores, mueva la placa a la nueva posición. Vuelva a colocar los pernos.
15 – Consulte la imagen. Afloje los pernos para realizar ajustes menores con una llave Allen de 6 mm. Para realizar ajustes mayores, mueva los pernos a una de las otras posiciones de pernos (marcadas con un 
círculo).
16 – Consulte la imagen. Afloje los pernos anteriores con la llave Allen de 6 mm y la llave de 13 mm provistas, ajuste la placa de la rueda al ángulo deseado. Vuelva a apretar los pernos con las herramientas 
provistas.
17 – Consulte la imagen. A) (SALTAR EL PASO 13) Monte el soporte de la placa de cambios en la placa de la rueda usando pernos de cabeza hueca M8 de 20 mm y arandelas M8. B) Monte la placa de cambios en 
el soporte de apoyo usando pernos de cabeza hueca M8 de 20 mm y arandelas M8.

ADVERTENCIA
• No utilice herramientas eléctricas para el montaje, ya que apretar demasiado puede dañar el marco.
• No fuerce las piezas para juntarlas.
• Evite enroscar elementos roscados de forma cruzada.
• Asegúrese de que todos los accesorios de montaje estén correctamente apretados durante el montaje y periódicamente después para mayor seguridad y estabilidad.
• En caso de duda consulte el vídeo de instalación (ver el código QR a continuación o contáctenos en support@nextlevelracing.com).
• Tenga mucho cuidado al ajustar la altura del soporte de ruedas. Se recomienda hacerlo entre dos personas para evitar daños o lesiones.
• No utilice el asiento si alguna pieza está rota, rasgada o falta. Utilice únicamente piezas de repuesto aprobadas por el fabricante.
• Victory está clasificado para distancias entre ejes de hasta 10 Nm.

18

support@nextlevelracing.com



DE

Victory-Bedienungsanleitung

Wir wissen, dass Sie es kaum erwarten können, mit dem Rennen zu beginnen! Nehmen Sie sich Zeit, um die Anweisungen zu lesen, und folgen Sie dieser Anleitung, um Ihr Produkt 
zusammenzubauen. Wenn Sie die Anweisungen befolgen, um Ihr Produkt vollständig zu optimieren, sind Sie auf dem Weg zum Erfolg.

KONTROLLEN VOR DEM RENNEN

WARNUNG
• Bitte verwenden Sie zur Montage keine Elektrowerkzeuge, da Ihr Rahmen durch zu festes Anziehen beschädigt werden kann.
• Die Teile nicht mit Gewalt zusammenfügen.
• Vermeiden Sie das Überkreuzen von Gewinden bei Gewindeteilen.
• Stellen Sie aus Sicherheits- und Stabilitätsgründen sicher, dass alle Montagebeschläge während der Montage und in regelmäßigen Abständen danach ordnungsgemäß festgezogen sind.
• Sehen Sie sich im Zweifelsfall das Installationsvideo an (siehe QR-Code unten oder kontaktieren Sie uns unter support@nextlevelracing.com).
• Gehen Sie beim Einstellen der Höhe des Radständers besonders vorsichtig vor. Um Schäden oder Verletzungen zu vermeiden, sollten Sie dies mit zwei Personen tun.
• Verwenden Sie den Sitz nicht, wenn ein Teil gebrochen, gerissen oder fehlt. Verwenden Sie nur vom Hersteller zugelassene Ersatzteile.
• Victory ist für Radstände bis zu 10 Nm ausgelegt.

Wenn Sie Unterstützung zu Ihrem Produkt benötigen, wenden Sie sich bitte an unser freundliches Team unter: support@nextlevelracing.com

WARNUNG ERSTICKUNGSGEFAHR
Kleinteile, nicht für Kinder unter 3 Jahren oder Personen, die dazu neigen, ungenießbare Gegenstände in den Mund zu nehmen.

START

01 – Siehe Abbildung. A) Klappen Sie den Vorderrahmen in die aufrechte Position. B) Befestigen Sie ihn mit M8-20-mm-Schrauben und Unterlegscheiben.
02 – Siehe Abbildung. Legen Sie den Vorderrahmen auf die Seite. Montieren Sie die Nivellierfüße in den dafür vorgesehenen Positionen an der Unterseite des Rahmens. Es wird 
empfohlen, den Rahmen auf einen Teppich oder eine Verpackung zu legen, um den Boden zu schützen.
03 – Siehe Abbildung. A) Legen Sie die Radplatte so auf die Trägerplatte, dass die Befestigungslöcher ausgerichtet sind. B) Befestigen Sie sie mit M8-20-mm-Schrauben, Unterlegscheiben 
und Flanschmuttern.
04 – Siehe Abbildung. A) Stecken Sie den rechten Sitzrahmen so auf den linken Sitzrahmen, dass die Befestigungslöcher ausgerichtet sind. B) Befestigen Sie ihn mit M8-Schrauben, 
Unterlegscheiben und einer Flanschmutter.
05 – Siehe Abbildung. Legen Sie den Sitzrahmen auf die Seite. Montieren Sie die Nivellierfüße an den entsprechenden Stellen an der Unterseite des Rahmens. Es wird empfohlen, den Sitz 
auf einen Teppich oder eine Verpackung zu legen, um den Boden zu schützen.
06 – Siehe Abbildung. A) Stecken Sie die Sitzrahmenbaugruppe so auf die Vorderrahmenbaugruppe, dass die Befestigungslöcher ausgerichtet sind. B) Befestigen Sie sie mit M8-20-mm-
Schrauben und Unterlegscheiben.
07 – Siehe Abbildung. A) Klappen Sie den Sitz auf und legen Sie ihn verkehrt herum hin. B) Öffnen Sie die Klettverschlüsse an der Rückseite des Sitzes.
08 – Siehe Abbildung. A) Richten Sie die Stifte an den Sitzbefestigungsrohren aus. B) Setzen Sie die Stifte ein und drehen Sie sie, um den ausgeklappten Sitz zu arretieren.
09 – Siehe Abbildung. A) Falten Sie die Klettverschlüsse wieder zusammen. B) Drehen Sie den Sitzschieberhebel und schieben Sie die Sitzschienen ganz nach vorne.
10 – Siehe Abbildung. A) Richten Sie die vorderen Befestigungslöcher des Sitzschiebers am Cockpitrahmen aus. B) Befestigen Sie sie mit M8-Vierkantschrauben und ziehen Sie die 
Flanschmuttern mit dem Schraubenschlüssel fest.
11 – Siehe Abbildung. A) Heben Sie den Sitzschieberhebel an und schieben Sie den Sitz ganz nach vorne, um an die hinteren Befestigungslöcher zu gelangen. B) Sichern Sie ihn mit M8-
Vierkantschrauben und ziehen Sie die Flanschmuttern mit dem Schraubenschlüssel fest.
12 – Siehe Abbildung. A) Richten Sie die Befestigungslöcher der Schaltrahmenhalterung am Cockpit-Rahmen aus. B) Befestigen Sie sie mit M8-20-mm-Schrauben und Unterlegscheiben.
13 – Siehe Abbildung. A) Befestigen Sie die Schaltplattenhalterung mit M8-Innensechskantschrauben (20 mm) und Unterlegscheiben am Sitzrahmen. B) Befestigen Sie die Schaltplatte mit 
M8-Innensechskantschrauben (20 mm) und Unterlegscheiben an der Stützhalterung.
14 – Siehe Abbildung. A) Passen Sie den Winkel der Pedalplatte an, indem Sie die obigen Schrauben entfernen, und neigen Sie die Platte, um den Winkel anzupassen. Setzen Sie die 
Schrauben wieder ein. B) Passen Sie die Position der Pedalplatte an, indem Sie die obigen Schrauben entfernen, und bewegen Sie die Platte in die neue Position. Setzen Sie die Schrauben 
wieder ein.
15 – Siehe Abbildung. Lösen Sie die Schrauben für kleinere Anpassungen mit einem 6-mm-Inbusschlüssel. Für größere Anpassungen verschieben Sie die Schrauben an eine der anderen 
Schraubenpositionen (eingekreist).
16 – Siehe Abbildung. Lösen Sie die obigen Schrauben mit dem mitgelieferten 6-mm-Inbusschlüssel und dem 13-mm-Schraubenschlüssel und stellen Sie die Radplatte auf den gewünschten 
Winkel ein. Ziehen Sie die Schrauben mit den mitgelieferten Werkzeugen wieder fest.
17 – Siehe Abbildung. A) (SCHRITT 13 ÜBERSPRINGEN) Befestigen Sie die Schaltplattenhalterung mit M8-Innensechskantschrauben (20 mm) und M8-Unterlegscheiben an der Radplatte. B) 
Befestigen Sie die Schaltplatte mit M8-Innensechskantschrauben (20 mm) und M8-Unterlegscheiben an der Stützhalterung.

WARNUNG
• Bitte verwenden Sie zur Montage keine Elektrowerkzeuge, da Ihr Rahmen durch zu festes Anziehen beschädigt werden kann.
• Die Teile nicht mit Gewalt zusammenfügen.
• Vermeiden Sie das Überkreuzen von Gewinden bei Gewindeteilen.
• Stellen Sie aus Sicherheits- und Stabilitätsgründen sicher, dass alle Montagebeschläge während der Montage und in regelmäßigen Abständen danach ordnungsgemäß festgezogen sind.
• Sehen Sie sich im Zweifelsfall das Installationsvideo an (siehe QR-Code unten oder kontaktieren Sie uns unter support@nextlevelracing.com).
• Gehen Sie beim Einstellen der Höhe des Radständers besonders vorsichtig vor. Um Schäden oder Verletzungen zu vermeiden, sollten Sie dies mit zwei Personen tun.
• Verwenden Sie den Sitz nicht, wenn ein Teil gebrochen, gerissen oder fehlt. Verwenden Sie nur vom Hersteller zugelassene Ersatzteile.
• Victory ist für Radstände bis zu 10 Nm ausgelegt.

19

Video Instruction: bit.ly/nlrbuild



JP

勝利のマニュアル

レースを始めたくてうずうずしていることはわかっています。時間をかけて、このガイドに従って製品を組み立ててください。説明書に従って製品を完全に最適化することで、成功への道が開かれま
す。

レース前チェック

警告
• 締めすぎるとフレームが損傷する恐れがあるため、組み立てには電動工具を使用しないでください。
• 部品を無理に押し付けないでください。
• ねじ山のあるアイテムを交差してねじ込まないでください。
• 安全性と安定性を確保するために、組み立て中およびその後も定期的に、すべての組み立てフィッティングが適切に締められていることを確認してください。
• 疑問がある場合は、インストール ビデオを参照してください (下の QR コードを参照するか、support@nextlevelracing.com までお問い合わせください)。
• ホイールスタンドの高さを調整するときは特に注意してください。損傷や怪我を防ぐために、2 人で作業することをお勧めします。
• 部品が破損、破れ、または紛失している場合は、シートを使用しないでください。製造元が承認したスペアパーツのみを使用してください。
• Victory は最大 10Nm のホイールベースに対応しています。

製品に関するサポートが必要な場合は、support@nextlevelracing.com までお問い合わせください。

警告 窒息の危険
小さな部品があるため、3 歳未満のお子様や、食べられないものを口に入れる癖のある方には適していません。

始める

01 – 画像を参照してください。A) フロント フレームを直立位置に展開します。B) M8 20mm ボルトとワッシャーで固定します。
02 – 画像を参照してください。フロント フレームを横に置きます。フレームの下部の位置に水平調整脚を取り付けます。床を保護するために、カーペットまたは梱包材の上に敷くことをお勧めします。
03 – 画像を参照してください。A) ホイール プレートをサポート プレートの上に置き、取り付け穴を合わせます。B) M8 20mm ボルト、ワッシャー、フランジ ナットを使用して固定します。
04 – 画像を参照してください。A) 右シート フレームを左シート フレームに差し込み、取り付け穴を合わせます。B) M8 ボルト、ワッシャー、フランジ ナットで固定します。
05 – 画像を参照してください。シート フレームを横に置きます。フレームの下部の位置に水平調整脚を取り付けます。床を保護するために、カーペットまたは梱包材の上に敷くことをお勧めします。
06 – 画像を参照してください。A) シート フレーム アセンブリをフロント フレーム アセンブリに差し込み、取り付け穴を合わせます。B) M8 20mm ボルトとワッシャーを使用して固定します。
07 – 画像を参照してください。A) シートを広げて逆さまに置きます。B) シートの背面にあるベルクロフラップを開きます。
08 – 画像を参照してください。A) ピンをシート取り付けチューブに合わせます。B) ピンを挿入して回転させ、展開したシートを所定の位置に固定します。
09 – 画像を参照してください。A) ベルクロフラップを再度折り曲げます。B) シートスライダーレバーをひねり、シートレールを前方に完全にスライドさせます。
10 – 画像を参照してください。A) コックピット フレームのフロント シート スライダー取り付け穴を合わせます。B) M8 スクエア ネック ボルトで固定し、レンチを使用してフランジ ナットを締めます。
11 – 画像を参照してください。A) シート スライダー レバーを持ち上げて、シートを一番前方にスライドさせ、後部の取り付け穴にアクセスします。B) M8 スクエア ネック ボルトで固定し、レンチを使用
してフランジ ナットを締めます。
12 – 画像を参照してください。A) シフター フレーム バケットの取り付け穴をコックピット フレームに合わせます。B) M8 20mm ボルトとワッシャーで固定します。
13 – 画像を参照してください。A) M8 20mm ソケットヘッドボルトとワッシャーを使用して、シフタープレートブラケットをシートフレームに取り付けます。B) M8 20mm ソケットヘッドボルトとワッシャ
ーを使用して、シフタープレートをサポートブラケットに取り付けます。
14 – 画像を参照してください。A) 上記のボルトを取り外してペダル プレートの角度を調整し、プレートを傾けて角度を調整します。ボルトを交換します。B) 上記のボルトを取り外してペダル プレート
の位置を調整し、プレートを新しい位置に移動します。ボルトを交換します。
15 – 画像を参照してください。 6mm 六角レンチを使用してボルトを緩め、微調整します。 より大きな調整を行うには、ボルトを他のボルト位置 (丸で囲んだ位置) に移動します。
16 – 画像を参照してください。付属の 6mm 六角レンチと 13mm レンチを使用して上記のボルトを緩め、ホイール プレートを希望の角度に調整します。付属のツールを使用してボルトを締め直しま
す。
17 – 画像を参照してください。A) (手順 13 をスキップ) M8 20mm ソケット ヘッド ボルトと M8 ワッシャーを使用して、シフター プレート ブラケットをホイール プレートに取り付けます。B) M8 20mm ソ
ケット ヘッド ボルトと M8 ワッシャーを使用して、シフター プレートをサポート ブラケットに取り付けます。

警告
• 締めすぎるとフレームが損傷する恐れがあるため、組み立てには電動工具を使用しないでください。
• 部品を無理に押し付けないでください。
• ねじ山のあるアイテムを交差してねじ込まないでください。
• 安全性と安定性を確保するために、組み立て中およびその後も定期的に、すべての組み立てフィッティングが適切に締められていることを確認してください。
• 疑問がある場合は、インストール ビデオを参照してください (下の QR コードを参照するか、support@nextlevelracing.com までお問い合わせください)。
• ホイールスタンドの高さを調整するときは特に注意してください。損傷や怪我を防ぐために、2 人で作業することをお勧めします。
• 部品が破損、破れ、または紛失している場合は、シートを使用しないでください。製造元が承認したスペアパーツのみを使用してください。
• Victory は最大 10Nm のホイールベースに対応しています。

20

support@nextlevelracing.com



21

Video Instruction: bit.ly/nlrbuild

PT

Manual de Instruções Victory

Sabemos que você está ansioso para começar a correr! Leve o seu tempo com as instruções e siga este guia para montar seu produto. Você estará se preparando para o sucesso 
seguindo o livreto de instruções para otimizar totalmente seu produto.

VERIFICAÇÕES PRÉ-CORRIDA

AVISO
• Não utilize ferramentas elétricas para a montagem, pois apertar demais pode danificar a estrutura.
• Não force as peças uma na outra.
• Evite passar fios cruzados em peças com rosca.
• Certifique-se de que todos os acessórios de montagem estejam devidamente apertados durante a montagem e periodicamente depois para segurança e estabilidade.
• Em caso de dúvida, consulte o vídeo de instalação (veja o código QR abaixo ou entre em contato conosco pelo e-mail support@nextlevelracing.com).
• Tome cuidado extra ao ajustar a altura do Wheel Stand. Sugerimos fazer isso com duas pessoas para evitar danos ou ferimentos.
• Não use o assento se alguma parte estiver quebrada, rasgada ou faltando. Use somente peças de reposição aprovadas pelo fabricante.
• O Victory é classificado para distâncias entre eixos de até 10 Nm.

Se precisar de suporte com seu produto, entre em contato com nossa equipe amigável em: support@nextlevelracing.com

AVISO RISCO DE ASFIXIA
Peças pequenas não são indicadas para crianças menores de 3 anos ou pessoas que tenham tendência a colocar objetos não comestíveis na boca.

COMEÇAR

01 – Consulte a imagem. A) Desdobre a estrutura frontal na posição vertical. B) Prenda no lugar com parafusos e arruelas M8 20 mm.
02 – Consulte a imagem. Coloque a estrutura frontal de lado. Instale os pés niveladores nas posições na parte inferior da estrutura. Recomenda-se deitar sobre carpete ou embalagem para 
proteger os pisos.
03 – Consulte a imagem. A) Coloque a placa da roda na placa de suporte para que os furos de montagem se alinhem. B) Prenda no lugar usando parafusos M8 de 20 mm, arruelas e 
porcas de flange.
04 – Consulte a imagem. A) Encaixe a estrutura do assento direito na estrutura do assento esquerdo para que os furos de montagem se alinhem. B) Prenda no lugar com parafusos M8, 
arruelas e porca de flange.
05 – Consulte a imagem. Coloque a estrutura do assento de lado. Instale os pés niveladores nas posições na parte inferior da estrutura. Recomenda-se deitar sobre carpete ou embalagem 
para proteger o piso.
06 – Consulte a imagem. A) Encaixe o Conjunto da Estrutura do Assento no Conjunto da Estrutura Frontal para que os furos de montagem se alinhem. B) Prenda no lugar usando Parafusos 
M8 de 20 mm e Arruelas.
07 – Veja a imagem. A) Desdobre o assento e deite-o de cabeça para baixo. B) Abra as abas de velcro na parte de trás do assento.
08 – Consulte a imagem. A) Alinhe os Pinos com os tubos de montagem do assento. B) Insira os Pinos e gire para travar o assento desdobrado no lugar.
09 – Consulte a imagem. A) Redobre as abas de velcro. B) Gire a alavanca deslizante do assento e deslize os trilhos do assento para frente até o fim.
10 – Consulte a imagem. A) Alinhe os furos de montagem do controle deslizante do assento dianteiro na estrutura do cockpit. B) Prenda com parafusos de pescoço quadrado M8 e aperte 
as porcas de flange usando a chave.
11 – Consulte a imagem. A) Levante a alavanca deslizante do assento e deslize o assento totalmente para frente para acessar os furos de montagem traseiros. B) Prenda com parafusos de 
pescoço quadrado M8 e aperte as porcas de flange usando a chave.
12 – Consulte a imagem. A) Alinhe os furos de montagem do Shifter Frame Backet no Cockpit Frame. B) Fixe no lugar com parafusos e arruelas M8 20 mm.
13 – Consulte a imagem. A) Monte o suporte da placa do câmbio na estrutura do assento usando parafusos de cabeça sextavada M8 de 20 mm e arruelas. B) Monte a placa do câmbio no 
suporte de suporte usando parafusos de cabeça sextavada M8 de 20 mm e arruelas.
14 – Consulte a imagem. A) Ajuste o ângulo da placa do pedal removendo os parafusos acima, incline a placa para ajustar o ângulo. Recoloque os parafusos. B) Ajuste a posição da placa 
do pedal removendo os parafusos acima, mova a placa para a nova posição. Recoloque os parafusos.
15 – Consulte a imagem. Solte os parafusos para pequenos ajustes usando uma chave Allen de 6 mm. Para ajustes maiores, mova os parafusos para uma das outras posições dos 
parafusos (circuladas).
16 – Consulte a imagem. Solte os parafusos acima com a chave Allen de 6 mm e a chave de 13 mm fornecidas, ajuste a placa da roda no ângulo desejado. Reaperte os parafusos com as 
ferramentas fornecidas.
17 – Consulte a imagem. A) (PULAR PASSO 13) Monte o suporte da placa do câmbio na placa da roda usando parafusos de cabeça sextavada M8 de 20 mm e arruelas M8. B) Monte a placa 
do câmbio no suporte de suporte usando parafusos de cabeça sextavada M8 de 20 mm e arruelas M8.

AVISO
• Não utilize ferramentas elétricas para a montagem, pois apertar demais pode danificar a estrutura.
• Não force as peças uma na outra.
• Evite passar fios cruzados em peças com rosca.
• Certifique-se de que todos os acessórios de montagem estejam devidamente apertados durante a montagem e periodicamente depois para segurança e estabilidade.
• Em caso de dúvida, consulte o vídeo de instalação (veja o código QR abaixo ou entre em contato conosco pelo e-mail support@nextlevelracing.com).
• Tome cuidado extra ao ajustar a altura do Wheel Stand. Sugerimos fazer isso com duas pessoas para evitar danos ou ferimentos.
• Não use o assento se alguma parte estiver quebrada, rasgada ou faltando. Use somente peças de reposição aprovadas pelo fabricante.
• O Victory é classificado para distâncias entre eixos de até 10 Nm.



22

support@nextlevelracing.com

RU

Руководство по эксплуатации Victory
Мы знаем, что вы жаждете начать гонки! Не торопитесь с инструкциями и следуйте этому руководству, чтобы собрать свой продукт. Вы настроите себя на 
успех, следуя инструкции по полной оптимизации вашего продукта.
ПРОВЕРКИ ПЕРЕД ГОНКОЙ
ПРЕДУПРЕЖДЕНИЕ
• Пожалуйста, не используйте электроинструменты для сборки, так как чрезмерное затягивание может повредить раму.
• Не прилагайте усилий при соединении деталей.
• Избегайте перекрещивания резьбовых элементов.
• Убедитесь, что все сборочные фитинги должным образом затянуты во время сборки и периодически после нее для обеспечения безопасности и 
устойчивости.
• Если у вас возникли сомнения, ознакомьтесь с видео по установке (см. QR-код ниже или свяжитесь с нами по адресу support@nextlevelracing.com).
• Будьте особенно осторожны при регулировке высоты подставки на колесах. Рекомендуется делать это вдвоем, чтобы избежать повреждений или травм.
• Не используйте сиденье, если какая-либо часть сломана, порвана или отсутствует. Используйте только запасные части, одобренные производителем.
• Victory рассчитан на колесные базы до 10 Нм.
Если вам требуется поддержка по вашему продукту, свяжитесь с нашей дружелюбной командой по адресу: support@nextlevelracing.com
ПРЕДУПРЕЖДЕНИЕ ОПАСНОСТЬ УДУШЕНИЯ
Мелкие детали не предназначены для детей младше 3 лет и лиц, склонных класть в рот несъедобные предметы.
НАЧИНАТЬ
01 – См. изображение. A) Разложите переднюю раму в вертикальное положение. B) Закрепите на месте с помощью болтов M8 20 мм и шайб.
02 – См. изображение. Положите переднюю раму на бок. Установите выравнивающие ножки в положения в нижней части рамы. Рекомендуется положить на 
ковер или упаковку для защиты пола.
03 – См. изображение. A) Поместите колесную пластину на опорную пластину так, чтобы монтажные отверстия совпали. B) Закрепите на месте с помощью 
болтов M8 20 мм, шайб и гаек с фланцем.
04 – См. изображение. A) Вставьте правую раму сиденья в левую раму сиденья так, чтобы монтажные отверстия совпали. B) Закрепите на месте с помощью 
болтов M8, шайб и фланцевой гайки.
05 – См. изображение. Положите раму сиденья на бок. Установите выравнивающие ножки в положения в нижней части рамы. Рекомендуется положить на 
ковер или упаковку для защиты пола.
06 – См. изображение. A) Вставьте узел рамы сиденья в узел передней рамы так, чтобы монтажные отверстия совпали. B) Закрепите на месте с помощью 
болтов M8 20 мм и шайб.
07 – См. изображение. A) Разложите сиденье и положите его вверх дном. B) Откройте застежки-липучки на задней части сиденья.
08 – См. изображение. A) Совместите штифты с трубками крепления сиденья. B) Вставьте штифты и поверните, чтобы зафиксировать разложенное сиденье на 
месте.
09 – См. изображение. A) Снова сложите застежки-липучки. B) Поверните рычаг слайдера сиденья и сдвиньте направляющие сиденья вперед до упора.
10 – См. изображение. A) Совместите монтажные отверстия переднего салазок сиденья с рамой кабины. B) Закрепите болтами с квадратным подголовком M8 
и затяните гайки фланца с помощью гаечного ключа.
11 – См. изображение. A) Поднимите рычаг слайдера сиденья и сдвиньте сиденье полностью вперед, чтобы получить доступ к задним монтажным отверстиям. 
B) Закрепите болтами с квадратным подголовком M8 и затяните гайки фланца с помощью гаечного ключа.
12 – См. изображение. A) Совместите монтажные отверстия задней части рамы рычага переключения передач с рамой кабины. B) Закрепите на месте с 
помощью болтов M8 20 мм и шайб.
13 – См. изображение. A) Прикрепите кронштейн пластины переключения передач к раме сиденья с помощью болтов с головкой под торцевой ключ M8 20 мм 
и шайб. B) Прикрепите пластину переключения передач к опорному кронштейну с помощью болтов с головкой под торцевой ключ M8 20 мм и шайб.
14 – См. изображение. A) Отрегулируйте угол наклона пластины педали, сняв указанные выше болты, наклоните пластину, чтобы отрегулировать угол. 
Замените болты. B) Отрегулируйте положение пластины педали, сняв указанные выше болты, переместите пластину в новое положение. Замените болты.
15 – См. изображение. Ослабьте болты для незначительной регулировки с помощью шестигранного ключа на 6 мм. Для более значительной регулировки 
переместите болты в одно из других положений болтов (обведено).
16 – См. изображение. Ослабьте вышеуказанные болты с помощью предоставленного шестигранного ключа на 6 мм и гаечного ключа на 13 мм, отрегулируйте 
пластину колеса на нужный угол. Затяните болты с помощью предоставленных инструментов.
17 – См. изображение. A) (ПРОПУСТИТЕ ШАГ 13) Прикрепите кронштейн пластины переключения передач к колесной пластине с помощью болтов с головкой 
под торцевой ключ M8 20 мм и шайб M8. B) Прикрепите пластину переключения передач к опорному кронштейну с помощью болтов с головкой под торцевой 
ключ M8 20 мм и шайб M8.
ПРЕДУПРЕЖДЕНИЕ
• Пожалуйста, не используйте электроинструменты для сборки, так как чрезмерное затягивание может повредить раму.
• Не прилагайте усилий при соединении деталей.
• Избегайте перекрещивания резьбовых элементов.
• Убедитесь, что все сборочные фитинги должным образом затянуты во время сборки и периодически после нее для обеспечения безопасности и 
устойчивости.
• Если у вас возникли сомнения, ознакомьтесь с видео по установке (см. QR-код ниже или свяжитесь с нами по адресу support@nextlevelracing.com).
• Будьте особенно осторожны при регулировке высоты подставки на колесах. Рекомендуется делать это вдвоем, чтобы избежать повреждений или травм.
• Не используйте сиденье, если какая-либо часть сломана, порвана или отсутствует. Используйте только запасные части, одобренные производителем.
• Victory рассчитан на колесные базы до 10 Нм.



23

Video Instruction: bit.ly/nlrbuild

TR

Zafer Kullanım Kılavuzu

Yarışmaya başlamak için can attığınızı biliyoruz! Talimatları okumak için zaman ayırın ve ürününüzü birleştirmek için bu kılavuzu izleyin. Ürününüzü tamamen optimize 
etmek için talimat kitapçığını izleyerek kendinizi başarıya hazırlayacaksınız.

YARIŞ ÖNCESİ KONTROLLER

UYARI
• Montaj sırasında elektrikli aletler kullanmayınız, aşırı sıkma çerçeveye zarar verebilir.
• Parçaları birbirine zorlamayın.
• Dişli parçaların çapraz olarak takılmasından kaçının.
• Güvenlik ve denge için montaj sırasında ve sonrasında periyodik olarak tüm montaj bağlantı parçalarının düzgün bir şekilde sıkıldığından emin olun.
• Şüpheniz varsa kurulum videosuna bakın (aşağıdaki QR koduna bakın veya support@nextlevelracing.com adresinden bizimle iletişime geçin).
• Tekerlek Standının yüksekliğini ayarlarken ekstra özen gösterin. Hasar veya yaralanmayı önlemek için bunu iki kişiyle yapmanızı öneririz.
• Herhangi bir parçası kırık, yırtık veya eksikse oturma yerini kullanmayın. Sadece üretici tarafından onaylanan yedek parçaları kullanın.
• Victory, 10 Nm’ye kadar dingil mesafeleri için derecelendirilmiştir.

Ürününüzle ilgili herhangi bir desteğe ihtiyacınız varsa lütfen support@nextlevelracing.com adresinden güler yüzlü ekibimizle iletişime geçin.

UYARI BOĞULMA TEHLİKESİ
Küçük parçalar 3 yaş altı çocuklar ve yenmeyen cisimleri ağızlarına götürme eğilimi olan kişiler için uygun değildir.

BAŞLANGIÇ

01 – Resme bakın. A) Ön Çerçeveyi dik konuma getirin. B) M8 20mm Cıvatalar ve Rondelalarla yerine sabitleyin.
02 – Resme bakın. Ön Çerçeveyi yan yatırın. Dengeleme Ayaklarını Çerçevenin altındaki konumlara takın. Zeminleri korumak için halı veya ambalaj üzerine yatırılması 
önerilir.
03 – Resme bakın. A) Tekerlek Plakasını, montaj delikleri hizalanacak şekilde Destek Plakasına yerleştirin. B) M8 20mm Cıvatalar, Rondelalar ve Flanş Somunları kullanarak 
yerine sabitleyin.
04 – Resme bakın. A) Sağ Koltuk Çerçevesini, montaj delikleri hizalanacak şekilde Sol Koltuk Çerçevesine yerleştirin. B) M8 Cıvatalar, Rondelalar ve Flanş Somunu ile 
yerine sabitleyin.
05 – Resme bakın. Koltuk Çerçevesini yan yatırın. Dengeleme Ayaklarını Çerçevenin altındaki konumlara takın. Zeminleri korumak için halı veya ambalaj üzerine yatırılması 
önerilir.
06 – Resme bakın. A) Koltuk Çerçevesi Tertibatını, montaj delikleri hizalanacak şekilde Ön Çerçeve Tertibatına yerleştirin. B) M8 20mm Cıvatalar ve Rondelalar kullanarak 
yerine sabitleyin.
07 – Resme bakınız. A) Koltuğu açın ve ters çevirin. B) Koltuğun arkasındaki cırt cırtlı kapakları açın.
08 – Resme bakın. A) Pimleri Koltuk montaj borularıyla hizalayın. B) Pimleri takın ve katlanmamış koltuğu yerine kilitlemek için döndürün.
09 – Resme bakın. A) Cırt cırtlı kapakları tekrar katlayın. B) Koltuk Kaydırıcı Kolunu çevirin ve koltuk raylarını tamamen öne doğru kaydırın.
10 – Resme bakın. A) Ön Koltuk Kaydırıcı Montaj Deliklerini kokpit çerçevesine hizalayın. B) M8 Kare Boyunlu Cıvatalarla sabitleyin ve Flanş Somunlarını Anahtarı 
kullanarak sıkın.
11 – Resme bakın. A) Koltuk Kaydırıcı Kolunu kaldırın ve arka montaj deliklerine erişmek için Koltuğu tamamen öne doğru kaydırın. B) M8 Kare Boyunlu Cıvatalarla 
sabitleyin ve Anahtarı kullanarak Flanş Somunlarını sıkın.
12 – Resme bakın. A) Vites Çerçevesi Arkası montaj deliklerini Kokpit Çerçevesine hizalayın. B) M8 20mm Cıvatalar ve Rondelalarla yerine sabitleyin.
13 – Resme bakın. A) Vites Plakası Braketini M8 20mm Soket Başlı Cıvata ve Rondela kullanarak Koltuk Çerçevesine Monte Edin. B) Vites Plakasını M8 20mm Soket Başlı 
Cıvata ve Rondela kullanarak Destek Braketine Monte Edin.
14 – Resme bakın. A) Yukarıdaki Cıvataları çıkararak Pedal Plakası açısını ayarlayın, açıyı ayarlamak için plakayı eğin. Cıvataları değiştirin. B) Yukarıdaki Cıvataları çıkararak 
Pedal Plakası konumunu ayarlayın, plakayı yeni konuma getirin. Cıvataları değiştirin.
15 – Resme bakın. Küçük ayarlamalar için 6 mm Allen anahtarı kullanarak Cıvataları gevşetin. Daha büyük ayarlamalar için Cıvataları diğer Cıvata konumlarından birine 
(çember içine alınmış) taşıyın.
16 – Resme bakın. Yukarıdaki Cıvataları verilen 6 mm Allen Anahtarı ve 13 mm Anahtar ile gevşetin, Tekerlek Plakasını istediğiniz açıya ayarlayın. Cıvataları verilen aletlerle 
tekrar sıkın.
17 – Resme bakın. A) (ADIM 13’Ü ATLAYIN) Vites Plakası Braketini M8 20 mm Soket Başlı Cıvatalar ve M8 Rondelalar kullanarak Tekerlek Plakasına Monte Edin. B) Vites 
Plakasını M8 20 mm Soket Başlı Cıvatalar ve M8 Rondelalar kullanarak Destek Braketine Monte Edin.

UYARI
• Montaj sırasında elektrikli aletler kullanmayınız, aşırı sıkma çerçeveye zarar verebilir.
• Parçaları birbirine zorlamayın.
• Dişli parçaların çapraz olarak takılmasından kaçının.
• Güvenlik ve denge için montaj sırasında ve sonrasında periyodik olarak tüm montaj bağlantı parçalarının düzgün bir şekilde sıkıldığından emin olun.
• Şüpheniz varsa kurulum videosuna bakın (aşağıdaki QR koduna bakın veya support@nextlevelracing.com adresinden bizimle iletişime geçin).
• Tekerlek Standının yüksekliğini ayarlarken ekstra özen gösterin. Hasar veya yaralanmayı önlemek için bunu iki kişiyle yapmanızı öneririz.
• Herhangi bir parçası kırık, yırtık veya eksikse oturma yerini kullanmayın. Sadece üretici tarafından onaylanan yedek parçaları kullanın.
• Victory, 10 Nm’ye kadar dingil mesafeleri için derecelendirilmiştir.



24

support@nextlevelracing.com

CZ

Victory návod k použití

Víme, že toužíte začít závodit! Udělejte si čas s pokyny a podle tohoto průvodce sestavte svůj produkt. Postupem podle návodu k plné optimalizaci vašeho produktu se 
připravíte na úspěch.

PŘED ZÁVODNÍ KONTROLY

VAROVÁNÍ
• K montáži nepoužívejte elektrické nářadí, protože přílišné utažení může poškodit rám.
• Netlačte díly k sobě silou.
• Vyhněte se závitům s křížovým závitem.
• Ujistěte se, že všechny montážní armatury jsou během montáže a pravidelně po ní řádně utaženy z důvodu bezpečnosti a stability.
• V případě pochybností se podívejte na instalační video (viz QR kód níže nebo nás kontaktujte na adrese support@nextlevelracing.com).
• Dbejte zvýšené opatrnosti při nastavování výšky stojanu. Doporučujeme to provést ve dvou lidech, aby nedošlo k poškození nebo zranění.
• Nepoužívejte sedlo, pokud je některá část zlomená, roztržená nebo chybí. Používejte pouze náhradní díly schválené výrobcem.
• Victory je dimenzován pro rozvory do 10 Nm.

Pokud potřebujete jakoukoli podporu s vaším produktem, kontaktujte náš přátelský tým na adrese: support@nextlevelracing.com

VAROVÁNÍ NEBEZPEČÍ UDUŠENÍ
Malé části nejsou určeny dětem do 3 let nebo osobám, které mají tendenci vkládat si do úst nepoživatelné předměty.

START

01 – viz obrázek. A) Rozložte přední rám do vzpřímené polohy. B) Zajistěte na místě pomocí šroubů a podložek M8 20 mm.
02 – Viz obrázek. Položte přední rám na stranu. Nainstalujte vyrovnávací nožičky do pozic na spodní straně rámu. Doporučuje se položit na koberec nebo obal pro 
ochranu podlah.
03 – Viz obrázek. A) Umístěte desku kola na nosnou desku tak, aby montážní otvory lícovaly. B) Zajistěte na místě pomocí šroubů, podložek a přírubových matic M8 20 
mm.
04 – Viz obrázek. A) Nasaďte rám pravého sedadla na rám levého sedadla tak, aby montážní otvory lícovaly. B) Zajistěte na místě pomocí šroubů M8, podložek a 
přírubové matice.
05 – Viz obrázek. Položte rám sedadla na stranu. Nainstalujte vyrovnávací nožičky do pozic na spodní straně rámu. Doporučuje se položit na koberec nebo obal pro 
ochranu podlah.
06 – Viz obrázek. A) Nasaďte sestavu rámu sedadla na sestavu předního rámu tak, aby montážní otvory lícovaly. B) Zajistěte na místě pomocí šroubů M8 20 mm a 
podložek.
07 – Viz obrázek. A) Rozložte sedadlo a položte se hlavou dolů. B) Otevřete chlopně na suchý zip na zadní straně sedadla.
08 – Viz obrázek. A) Zarovnejte kolíky s montážními trubkami sedadla. B) Vložte kolíky a otočením zajistěte rozložené sedadlo na místě.
09 – Viz obrázek. A) Znovu složte chlopně na suchý zip. B) Otočte posuvnou páku sedadla a posuňte kolejnice sedadla dopředu až na doraz.
10 – Viz obrázek. A) Vyrovnejte montážní otvory posuvného jezdce předního sedadla na rámu kokpitu. B) Zajistěte šrouby se čtyřhranným hrdlem M8 a utáhněte 
přírubové matice pomocí klíče.
11 – Viz obrázek. A) Zvedněte posuvnou páku sedadla a posuňte sedadlo zcela dopředu, abyste získali přístup k zadním montážním otvorům. B) Zajistěte šrouby se 
čtyřhranným hrdlem M8 a utáhněte přírubové matice pomocí klíče.
12 – Viz obrázek. A) Zarovnejte montážní otvory zadní části rámu řazení na rámu kokpitu. B) Zajistěte na místě pomocí šroubů a podložek M8 20 mm.
13 – Viz obrázek. A) Namontujte držák desky řazení na desku kola pomocí šroubů a podložek s válcovou hlavou M8 20 mm. B) Namontujte desku řazení k podpěře 
konzoly pomocí šroubů a podložek s válcovou hlavou M8 20 mm.
14 – Viz obrázek. A) Upravte úhel pedálové desky odstraněním výše uvedených šroubů, nakloňte desku pro nastavení úhlu. Vyměňte šrouby. B) Upravte polohu desky 
pedálu odstraněním výše uvedených šroubů a posuňte desku do nové polohy. Vyměňte šrouby.
15 – Viz obrázek. Uvolněte šrouby pro drobné úpravy pomocí 6mm imbusového klíče. Pro větší úpravy přesuňte šrouby do jedné z dalších poloh šroubů (kroužku).
16 – Viz obrázek. Uvolněte nad šrouby pomocí dodaného 6mm imbusového klíče a 13mm klíče, nastavte kotouč na požadovaný úhel. Utáhněte šrouby pomocí dodaných 
nástrojů.
17 – Viz obrázek. A) (PŘESKOČTE KROK 13) Namontujte držák desky řazení na desku kola pomocí šroubů s válcovou hlavou M8 20 mm a podložek M8. B) Pomocí šroubů 
s válcovou hlavou M8 20mm a podložek M8 namontujte desku řazení k podpěře konzoly.

VAROVÁNÍ
• K montáži nepoužívejte elektrické nářadí, protože přílišné utažení může poškodit rám.
• Netlačte díly k sobě silou.
• Vyhněte se závitům s křížovým závitem.
• Ujistěte se, že všechny montážní armatury jsou během montáže a pravidelně po ní řádně utaženy z důvodu bezpečnosti a stability.
• V případě pochybností se podívejte na instalační video (viz QR kód níže nebo nás kontaktujte na adrese support@nextlevelracing.com).
• Dbejte zvýšené opatrnosti při nastavování výšky stojanu. Doporučujeme to provést ve dvou lidech, aby nedošlo k poškození nebo zranění.
• Nepoužívejte sedlo, pokud je některá část zlomená, roztržená nebo chybí. Používejte pouze náhradní díly schválené výrobcem.
• Victory je dimenzován pro rozvory do 10 Nm.



25

Video Instruction: bit.ly/nlrbuild

PL

Instrukcja obsługi gry Victory

Wiemy, że nie możesz się doczekać, aby zacząć ścigać się! Poświęć trochę czasu na instrukcje i postępuj zgodnie z tym przewodnikiem, aby złożyć swój produkt. Przygotujesz się na 
sukces, postępując zgodnie z instrukcją, aby w pełni zoptymalizować swój produkt.

KONTROLE PRZED WYŚCIGIEM

OSTRZEŻENIE
• Prosimy nie używać elektronarzędzi do montażu, gdyż zbytnie dokręcenie może uszkodzić ramę.
• Nie łącz ze sobą części na siłę.
• Unikaj krzyżowego nawlekania gwintów w przedmiotach.
• Upewnij się, że wszystkie elementy montażowe są odpowiednio dokręcone w trakcie montażu, a także okresowo później, dla zapewnienia bezpieczeństwa i stabilności.
• W razie wątpliwości zapoznaj się z filmem instruktażowym (zobacz kod QR poniżej lub skontaktuj się z nami pod adresem support@nextlevelracing.com).
• Należy zachować szczególną ostrożność podczas regulacji wysokości stojaka na kółkach. Zalecamy wykonywanie tej czynności w dwie osoby, aby uniknąć uszkodzeń lub obrażeń.
• Nie używaj siedzenia, jeśli jakakolwiek część jest uszkodzona, podarta lub brakuje jej. Używaj wyłącznie części zamiennych zatwierdzonych przez producenta.
• Victory jest przeznaczony do rozstawów osi do 10 Nm.

Jeśli potrzebujesz wsparcia dotyczącego swojego produktu, skontaktuj się z naszym przyjaznym zespołem pod adresem: support@nextlevelracing.com

OSTRZEŻENIE RYZYKO ZADŁAWIENIA
Małe części nie powinny być spożywane przez dzieci poniżej 3 lat ani przez osoby mające tendencję do wkładania do ust niejadalnych przedmiotów.

START

01 – Zobacz obrazek. A) Rozłóż przednią ramę do pozycji pionowej. B) Zabezpiecz na miejscu za pomocą śrub M8 20 mm i podkładek.
02 – Zobacz zdjęcie. Połóż przednią ramę na boku. Zamontuj nóżki poziomujące w pozycjach na spodzie ramy. Zaleca się położenie na dywanie lub opakowaniu w celu ochrony podłóg.
03 – Zobacz obrazek. A) Umieść płytę koła na płycie podporowej tak, aby otwory montażowe były wyrównane. B) Zabezpiecz na miejscu za pomocą śrub M8 20 mm, podkładek i nakrętek 
kołnierzowych.
04 – Zobacz obrazek. A) Wsuń prawą ramę siedziska na lewą ramę siedziska tak, aby otwory montażowe się wyrównały. B) Zabezpiecz na miejscu za pomocą śrub M8, podkładek i nakrętki 
kołnierzowej.
05 – Zobacz zdjęcie. Połóż ramę siedziska na boku. Zamontuj nóżki poziomujące w pozycjach na spodzie ramy. Zaleca się położenie na dywanie lub opakowaniu w celu ochrony podłóg.
06 – Zobacz obrazek. A) Wsuń zespół ramy siedziska na zespół ramy przedniej tak, aby otwory montażowe były wyrównane. B) Zabezpiecz na miejscu za pomocą śrub M8 20 mm i 
podkładek.
07 – Zobacz obrazek. A) Rozłóż siedzisko i połóż je do góry nogami. B) Otwórz klapy rzepowe z tyłu siedziska.
08 – Zobacz na zdjęciu. A) Wyrównaj kołki z rurami montażowymi siedziska. B) Włóż kołki i obróć, aby zablokować rozłożone siedzisko na miejscu.
09 – Zobacz zdjęcie. A) Złóż ponownie klapki na rzepy. B) Przekręć dźwignię suwaka siedzenia i przesuń szyny siedzenia do przodu do końca.
10 – Zobacz obrazek. A) Wyrównaj otwory montażowe przedniego suwaka siedzenia z ramą kokpitu. B) Zabezpiecz za pomocą śrub M8 z kwadratową szyjką i dokręć nakrętki kołnierzowe 
za pomocą klucza.
11 – Zobacz obrazek. A) Podnieś dźwignię suwaka siedzenia i przesuń siedzenie całkowicie do przodu, aby uzyskać dostęp do tylnych otworów montażowych. B) Zabezpiecz za pomocą 
śrub z kwadratową szyjką M8 i dokręć nakrętki kołnierzowe za pomocą klucza.
12 – Zobacz obrazek. A) Wyrównaj otwory montażowe tylnej ramy zmiany biegów z ramą kokpitu. B) Zabezpiecz na miejscu za pomocą śrub M8 20 mm i podkładek.
13 – Zobacz obrazek. A) Zamontuj wspornik płytki zmiany biegów do ramy siedziska za pomocą śrub imbusowych M8 20 mm i podkładek. B) Zamontuj płytkę zmiany biegów do wspornika 
za pomocą śrub imbusowych M8 20 mm i podkładek.
14 – Zobacz obrazek. A) Wyreguluj kąt płyty pedału, usuwając powyższe śruby, przechyl płytę, aby wyregulować kąt. Wymień śruby. B) Wyreguluj położenie płyty pedału, usuwając 
powyższe śruby, przesuń płytę do nowej pozycji. Wymień śruby.
15 – Zobacz obrazek. Poluzuj śruby w celu wykonania drobnych regulacji za pomocą klucza imbusowego 6 mm. W celu wykonania większych regulacji przesuń śruby do jednej z 
pozostałych pozycji śrub (zakreślonych).
16 – Zobacz obrazek. Odkręć powyższe śruby za pomocą dostarczonego klucza imbusowego 6 mm i klucza 13 mm, ustaw płytę koła pod żądanym kątem. Dokręć śruby za pomocą 
dostarczonych narzędzi.
17 – Zobacz obrazek. A) (POMIŃ KROK 13) Zamontuj wspornik płytki zmiany biegów do płytki koła za pomocą śrub imbusowych M8 20 mm i podkładek M8. B) Zamontuj płytkę zmiany 
biegów do wspornika za pomocą śrub imbusowych M8 20 mm i podkładek M8.

OSTRZEŻENIE
• Prosimy nie używać elektronarzędzi do montażu, gdyż zbytnie dokręcenie może uszkodzić ramę.
• Nie łącz ze sobą części na siłę.
• Unikaj krzyżowego nawlekania gwintów w przedmiotach.
• Upewnij się, że wszystkie elementy montażowe są odpowiednio dokręcone w trakcie montażu, a także okresowo później, dla zapewnienia bezpieczeństwa i stabilności.
• W razie wątpliwości zapoznaj się z filmem instruktażowym (zobacz kod QR poniżej lub skontaktuj się z nami pod adresem support@nextlevelracing.com).
• Należy zachować szczególną ostrożność podczas regulacji wysokości stojaka na kółkach. Zalecamy wykonywanie tej czynności w dwie osoby, aby uniknąć uszkodzeń lub obrażeń.
• Nie używaj siedzenia, jeśli jakakolwiek część jest uszkodzona, podarta lub brakuje jej. Używaj wyłącznie części zamiennych zatwierdzonych przez producenta.
• Victory jest przeznaczony do rozstawów osi do 10 Nm.



26

support@nextlevelracing.com

AR

دليل تعليمات النصر

ن منتجك بالكامل ي� قراءة التعليمات واتبع هذا الدليل لتجميع منتجك. ستجهز نفسك للنجاح باتباع كتيب التعليمات لتحسين�
.نحن نعلم أنك متحمس لبدء السباق! خذ وقتك في

فحوصات ما قبل السباق

تحذير
طار • ي� الربط قد يؤدي إلى إتلاف الإإ

فراط في .يرجى عدم استخدام أدوات كهربائية للتجميع حيث أن الإإ
.لا تجمع الأأجزاء معًًا بالقوة •

ي� العناصر •
.تجنب ربط الخيوط المتقاطعة في

ات التجميع بشكل صحيح أثناء التجميع وبشكل دوري بعد ذلك من أجل السلامة والاستقرار • ز .تأكد من تثبيت جميع تجهيز�
ي� حالة الشك، راجع فيديو التثبيت •

.(support@nextlevelracing.com انظر رمز الاستجابة السريعة أدناه أو اتصل بنا على) في
صابة • ن لتجنب التلف أو الإإ ح القيام بذلك مع شخصين� .كن حذرًًا للغاية عند ضبط ارتفاع حامل العجلة. نقترر

كة المصنعة • .لا تستخدم المقعد إذا كان أي جزء منه مكسورًًا أو ممزقًًا أو مفقودًًا. استخدم فقط قطع الغيار المعتمدة من قبل الشرر
ي� تصل إلى 10 نيوتن مترر •

.تم تصنيف النصر لقواعد العجلات التي

support@nextlevelracing.com :إذا كنت بحاجة إلى أي دعم مع منتجك، يرجى الاتصال بفريقنا الودود على

تحذير من خطر الاختناق
ي� أفواههم

ة غرير مخصصة للأأطفال دون سن 3 سنوات أو لأأي شخص لديه ميول لوضع أشياء غرير صالحة للأأكل في .أجزاء صغرير

يبدأ

ي� مكانه باستخدام مسامرير وغسالات – 01
طار الأأمامي إلى الوضع المستقيم. ب( ثبته في .مقاس 20 مم M8 راجع الصورة. أ( افرد الإإ

طار. يوصى بوضعه على السجاد أو العبوة لحماية الأأرضيات – 02 ي� المواضع الموجودة أسفل الإإ
كيب أقدام التسوية في طار الأأمامي على الجانب. قم بترر .راجع الصورة. ضع الإإ

ي� مكانها باستخدام مسامرير – 03
كيب. ب( قم بتأمينها في .مقاس 20 مم وغسالات وصواميل الشفة M8 راجع الصورة. أ( ضع لوحة العجلة على لوحة الدعم بحيث تتماشىى فتحات الترر

ي� مكانه باستخدام مسامرير – 04
ي� إطار المقعد الأأيسر بحيث تتماشىى فتحات التثبيت. ب( قم بتأمينه في

.والغسالات وصامولة الحافة M8 راجع الصورة. أ( أدخل إطار المقعد الأأيمن في
طار. يوصى بوضعه على السجاد أو العبوة لحماية الأأرضيات – 05 ي� المواضع الموجودة أسفل الإإ

كيب أقدام التسوية في .راجع الصورة. ضع إطار المقعد على الجانب. قم بترر
ي� مكانها باستخدام مسامرير – 06

طار الأأمامي بحيث تتماشىى فتحات التثبيت. ب( قم بتأمينها في ي� مجموعة الإإ
.مقاس 20 مم وغسالات M8 راجع الصورة. أ( أدخل مجموعة إطار المقعد في

.راجع الصورة. أ( افرد المقعد واستلقِِ رأسًًا على عقب. ب( افتح أغطية الفيلكرو الموجودة على ظهر المقعد – 07
ي� مكانه – 08

.راجع الصورة. أ( قم بمحاذاة الدبابيس مع أنابيب تثبيت المقعد. ب( أدخل الدبابيس وقم بتدويرها لتثبيت المقعد غرير المطوي في
.راجع الصورة. أ( أعد طي رفارف الفيلكرو. ب( أدر ذراع تحريك المقعد وحرك قضبان المقعد للأأمام بالكامل – 09

لق المقعد الأأمامي على إطار قمرة القيادة. ب( قم بتأمينها باستخدام مسامرير العنق المربعة - 10 ز�نز .وقم بإحكام صواميل الحافة باستخدام المفتاح M8 راجع الصورة. أ( قم بمحاذاة فتحات تثبيت م
لق المقعد وحرك المقعد للأأمام بالكامل للوصول إلى فتحات التثبيت الخلفية. ب( قم بتأمينه باستخدام مسامرير العنق المربعة - 11 ز�نز .وقم بإحكام صواميل الحافة باستخدام المفتاح M8 راجع الصورة. أ( ارفع ذراع م

ي� مكانها باستخدام مسامرير وغسالات مقاس 20 مم - 12
.M8 راجع الصورة. أ( قم بمحاذاة فتحات تثبيت إطار ناقل الحركة على إطار قمرة القيادة. ب( قم بتأمينها في

كيب دعامة لوحة ناقل الحركة على إطار المقعد باستخدام مسامرير برأس مقبس مقاس 20 مم وغسالات مقاس - 13 كيب لوحة ناقل الحركة على دعامة الدعم باستخدام مسامرير برأس مقبس مقاس .M8 راجع الصورة. أ( قم بترر  ب( قم بترر
.M8 20 مم وغسالات مقاس

اغي أعلاه، ثم حرك اللوحة إلى موضع جديد. ثم أعد تركيب - 14 اغي. ب( اضبط موضع لوحة الدواسة بإزالة البرر اغي أعلاه، ثم قم بإمالة اللوحة لضبط الزاوية. ثم أعد تركيب البرر  راجع الصورة. أ( اضبط زاوية لوحة الدواسة بإزالة البرر
اغي .البرر

اغي الأأخرى )المحاطة بدائرة( - 15 اغي إلى أحد مواضع البرر ، حرك البرر ن مقاس 6 مم. لإإجراء تعديلات أكبرر اغي لإإجراء تعديلات طفيفة باستخدام مفتاح ألين� .راجع الصورة. قم بفك البرر
اغي باستخدام الأأدوات المتوفرة - 16 ن مقاس 6 مم ومفتاح ربط مقاس 13 مم، واضبط لوحة العجلة على الزاوية المطلوبة. أعد ربط البرر اغي أعلاه باستخدام مفتاح ألين� .راجع الصورة. قم بفك البرر

 ب( ثبت لوحة ناقل الحركة على دعامة الدعم باستخدام مسامرير برأس .M8 مم وغسالات مقاس M8 20 راجع الصورة. أ( )تخطي الخطوة 13( ثبت دعامة لوحة ناقل الحركة على لوحة العجلة باستخدام مسامرير برأس مقبس مقاس - 17
.M8 مم وغسالات مقاس M8 20 مقبس مقاس

تحذير
طار • ي� الربط قد يؤدي إلى إتلاف الإإ

فراط في .يرجى عدم استخدام أدوات كهربائية للتجميع حيث أن الإإ
.لا تجمع الأأجزاء معًًا بالقوة •

ي� العناصر •
.تجنب ربط الخيوط المتقاطعة في

ات التجميع بشكل صحيح أثناء التجميع وبشكل دوري بعد ذلك من أجل السلامة والاستقرار • ز .تأكد من تثبيت جميع تجهيز�
ي� حالة الشك، راجع فيديو التثبيت •

.(support@nextlevelracing.com انظر رمز الاستجابة السريعة أدناه أو اتصل بنا على) في
صابة • ن لتجنب التلف أو الإإ ح القيام بذلك مع شخصين� .كن حذرًًا للغاية عند ضبط ارتفاع حامل العجلة. نقترر

كة المصنعة • .لا تستخدم المقعد إذا كان أي جزء منه مكسورًًا أو ممزقًًا أو مفقودًًا. استخدم فقط قطع الغيار المعتمدة من قبل الشرر
ي� تصل إلى 10 نيوتن مترر •

.تم تصنيف النصر لقواعد العجلات التي



27

Video Instruction: bit.ly/nlrbuild

CN

胜利使用说明书

我们知道您迫不及待地想要开始比赛！请花点时间阅读说明并按照本指南组装您的产品。按照说明手册充分优化您的产品，您将为成功做好准备。

赛前检查

警告
• 请勿使用电动工具进行组装，因为过度拧紧可能会损坏框架。
• 不要用力将各个部分连接在一起。
• 避免将螺纹物品交叉穿入。
• 确保在组装过程中以及之后定期正确拧紧所有组装配件，以确保安全性和稳定性。
• 如有疑问，请观看安装视频（见下面的二维码或联系我们 support@nextlevelracing.com）。
• 调整轮架高度时要格外小心。建议两人一起调整，以避免损坏或受伤。
• 如果座椅的任何部件损坏、撕裂或缺失，请勿使用。仅使用制造商批准的备件。
• Victory 的额定轮距高达 10Nm。

如果您需要任何产品支持，请联系我们友好的团队：support@nextlevelracing.com

警告 窒息危险
小部件不适合 3 岁以下的儿童或任何倾向于将不可食用的物体放入嘴里的人。

开始

01 – 参见图片。A) 将前框架展开至直立位置。B) 使用 M8 20mm 螺栓和垫圈固定到位。
02 – 参见图片。将前框架侧放。将调平脚安装到框架底部的位置。建议将其放在地毯或包装上以保护地板。
03 – 参见图片。A) 将轮板放置在支撑板上，使安装孔对齐。B) 使用 M8 20mm 螺栓、垫圈和法兰螺母固定到位。
04 – 参见图片。A) 将右座椅框架插入左座椅框架，使安装孔对齐。B) 使用 M8 螺栓、垫圈和法兰螺母固定到位。
05 – 参见图片。将座椅框架侧放。将调平脚安装到框架底部的位置。建议将其放在地毯或包装上以保护地板。
06 – 参见图片。A) 将座椅框架组件插入前框架组件，使安装孔对齐。B) 使用 M8 20 毫米螺栓和垫圈固定到位。
07 – 参见图片。A) 展开座椅并倒置。B) 打开座椅背面的魔术贴盖板。
08 – 参见图片。A) 将销钉与座椅安装管对齐。B) 插入销钉并旋转以将展开的座椅锁定到位。
09 – 参见图片。A) 重新折叠魔术贴盖板。B) 旋转座椅滑杆并将座椅导轨向前滑动到底。
10 – 参见图片。A) 将前排座椅滑块安装孔与驾驶舱框架对齐。B) 使用 M8 方颈螺栓固定，并使用扳手拧紧法兰螺母。
11 – 参见图片。A) 提起座椅滑杆并将座椅一直向前滑动以接触后部安装孔。B) 使用 M8 方颈螺栓固定并使用扳手拧紧法兰螺母。
12 – 参见图片。A) 将变速杆框架背板安装孔与驾驶舱框架对齐。B) 使用 M8 20mm 螺栓和垫圈固定到位。
13 – 参见图片。A) 使用 M8 20 毫米内六角螺栓和垫圈将换挡板支架安装到座椅框架上。B) 使用 M8 20mm 内六角螺栓和垫圈将换挡板安装到支撑支架上。
14 – 参见图片。A) 拆除上方螺栓，调整踏板角度，倾斜踏板以调整角度。更换螺栓。B) 拆除上方螺栓，调整踏板位置，将踏板移至新位置。更换螺栓。
15 – 参见图片。使用 6mm 内六角扳手松开螺栓进行微调。如需进行较大调整，请将螺栓移至其他螺栓位置之一（圆圈内）。
16 – 参见图片。使用提供的 6mm 内六角扳手和 13mm 扳手松开上述螺栓，将轮板调整至所需角度。使用提供的工具重新拧紧螺栓。
17 – 参见图片。A)（跳过步骤 13）使用 M8 20mm 内六角螺栓和 M8 垫圈将换挡板支架安装到车轮板上。B) 使用 M8 20mm 内六角螺栓和 M8 垫圈将换挡板安装到支撑支架上。

警告
• 请勿使用电动工具进行组装，因为过度拧紧可能会损坏框架。
• 不要用力将各个部分连接在一起。
• 避免将螺纹物品交叉穿入。
• 确保在组装过程中以及之后定期正确拧紧所有组装配件，以确保安全性和稳定性。
• 如有疑问，请观看安装视频（见下面的二维码或联系我们 support@nextlevelracing.com）。
• 调整轮架高度时要格外小心。建议两人一起调整，以避免损坏或受伤。
• 如果座椅的任何部件损坏、撕裂或缺失，请勿使用。仅使用制造商批准的备件。
• Victory 的额定轮距高达 10Nm。



28

support@nextlevelracing.com

NOTES

support@nextlevelracing.com


